§Borroughs

FLUID CONTAINMENT BENCH
INSTALLATION INSTRUCTIONS

IMPORTANT
PRODUCT LIABILITY INFORMATION

Read all instructions before proceeding with installation or
drawer loading. Vital product information pertaining to
proper set-up and cautions are included. Failure to follow
these instructions may cause failure which may result in
personal injury or property damage.
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Before You Begin

1. Check your inventory to be sure you received your entire order; refer to the Parts List on
the following pages. If there are any missing or damaged parts, contact the Borroughs

Customer Service Manager @ 1-800-748-0227.

2. Read and understand the entire installation instructions prior to beginning the install.

3. Some applications DO NOT utilize all the holes in components, or all the fasteners sup-

plied, refer to illustrations for specifics.

4. The estimated time to complete the assembly is 30 minutes with (2) people.

Tools Required

#3 Point Phillips Head 9/16” Wrench

Screwdriver

Hardware Supplied
(A (B (C
07792-00 17213-00 100530-00
Screw 5/16-18 X 1/2 Nut 5/16-18 Weldnut 5/16-18

Borroughs Document Number: 11108-00 (Rev A)

o o

MDC-0006 MDC-0713
Washer 3/8 x 1-1/4 Nut 3/8

e



Borrough_s Fluid Containment Bench

A

0 Locate the front and back beams and the two side channels shown in the picture
below. Using the provided 5/16-18 nuts @ and bolts @) fasten all four corners
together. Do not tighten hardware until the end of the assembly.

g Locate the two drip pan channels shown below. Fasten at the shown location
using 5/16-18 nuts @ and bolts @) provided. Make sure channels face inward.

Side Channel

Back Beam

Front Beam
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4 M‘g'ﬁ Fluid Containment Bench

With top pan facing upside down, place assembly onto top as shown.
Drain should be located between drip pan channels.

6 Locate the 2 welded bench legs. Set the bench leg into the side channel as shown.
Using the 5/16-18 nuts @ and bolts @) fasten at the four locations. Use a small
screw driver to help align all the holes. Repeat for the other bench leg.

Tighten all hardware.

q ) .
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.JBorrougIE Fluid Containment Bench

Locate the two stringers and fasten them to the bench legs.
Use 5/16-18 weld nuts @ inside the bench leg channel with @ bolts.
Repeat on other side and Tighten all hardware.

Insert adjustable legs into welded bench legs. The holes are on 1” increments.
Pick your desired height and ensure that all 4 are set to the same location. Fasten

together with 5/16-18 nuts @ and bolts €

Adjustable Legs
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Stringer

Borroughs Document Number: 11108-00 (Rev A)



.JBorrougIE Fluid Containment Bench

Install the caster channels to the
legs with screws @) and nuts @
See Fig. 1

_ Caster
Assemble the casters to the unit : : Channel

using fender washers @ and nuts
@ provided.

With the help of another person.

Flip the fluid containment bench

upright. Slide in the drip pan.
Ensure all fasteners are tight and

unit is level.

This completes the assembly on

the fluid containment bench. Fig. 1
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Warranty Information

Warranty

Borroughs extends to the original purchaser from the date of purchase, a 5-year limited warranty against manufac-
turing defects in material and workmanship. If a Borroughs product fails to perform because of a manufacturing de-
fect, Borroughs will examine it. If found defective, it will be repaired or replaced at our option. This warranty applies
only to Borroughs products acquired directly from Borroughs or from an authorized Borroughs Distributor.

This warranty does not apply to any product which has been subject to misuse, negligence, or accident; has been
damaged in shipment, storage, or installation; has been misapplied or has been modified orrepaired by
unauthorized persons or been repaired with non-standard Borroughs replacement parts. This warranty specifically
excludes claims for indirect, incidental, or consequential damages arising in any way from a product defect. This
warranty is exclusive, and exists in lieu of all other warranties, either expressed or implied.

This warranty gives you specific legal rights; you may also have other rights which may vary from state to state.
Contact your Borroughs Distributor to obtain warranty service. You must make a written claim. Provide a copy of
your purchase record and a written description of the warranty problem with your claim.

If you are unable to contact your Distributor, contact:
Borroughs, Customer Service Manager,

3002 N. Burdick St., Kalamazoo, Ml 49004-3483.
Phone: 1-800-748-0227
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